Yjamato

Parts List

HIGH SPEED FLAT BED
CHAINSTITCH MACHINE

VF2300M

MODELS

VF2300M VF2303M-21

% YAMATO SEWING MACHINE MFG. £0,LTD.



IN=YURANDRA

ZDIN—Y YR M, VF2300MEERETFIICUTA S AN ZERLTWET, BRE1~13ICEFEXETIV
EEHULTWETD,

EE14~U7EFINEZEH UL TWET,
NR=YYIAKNCRBEHINTVWBR LS —DTEFIHRBXARXBERDLULTWVWET,

ORIV ZICKRELTHBEFIE. BRBOY 1 XTI,

SO (Parts No. OBICREHEINhTWEY, )
[ 1 RIEIDONR—YURMNENULT, SEZXEENLBRERDLTVWET,
[ ] AIZIBParts No, RURIVEDORIR
¢ FEON—YUZINIRULT., SEEMENEBRRTETILERDLUTWVWEY,
BREXDED ER
W ZD/I—=YYXNCEHINTWBERE SEXDERIE. Parts No.(fIZ X, 3150023) TEEWL XY,
Y 0063538MiF&Id. 0063538X£63538TTEXTE L,
W I7ZFa—TJHEXORBREIRBEEIEEANSETIV,

BE. CONR—YURXNDEESFEIZ., HRICELDEESINDIGENHBDERIDTTTET IV,

How to use this Parts List

The illustrations on this Parts List are drawn on the basis of VF2300M.

The items from No.1 to No.13 contain the standard model.

The following items included No.14 contain the submodel.

The dimension of Collar on this Parts List shows Inside diameter X Outside
diameter X Width.

Numbers on a connector show sizes of joints.

Explanation of Marks (marked at the Side of Part No.)
[ ] means this part is changed from the previous Parts List.
Inside of [ ] shows the previous Part No. and the shape of screw or the like.
€ means this part and model is added to the previons Parts List.

How to place an order for the parts
Y When placing an order for the parts from this Parts List, please clearly state the Parts No.
(e.9.3150023) which you require so that we can deliver the correct Parts to you.
Y When the Part No.is “0063538" , please place an order for the part by showing “0063538”
or “63538" . ,
Y¢ When ordering Air Tube, please inform us of the Part No. and the length.

This Parts Listis subject to change without notice.



Contents

HR

MISCELLANEOQOUS COVER (1)

e

ANR—BF (1)

MISCELLANEOQUS COVER (2) AIN—ER (2) 2
MISCELLANEOUS THREAD EYELETS RE R R 3
MISCELLANEOUS BUSHINGS &EYE GUARD FyvYaRUVF7AH-FERE 4
MAIN SHAFT DRIVING MECHANISM THERE 5
UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM FTHRCHRBUEE 6
NEEDLE BAR MECHANISM s 7
PRESSER FOOT MECHANISM RITEE 8
SPREADER MECHANISM iU RV —INEE 9
LOOPER DRIVING MECHANISM IL—INEE R 10
FEED DRIVING CONTROL MECHANISM AIX U SRE R 11
FEED DRIVING MECHANISM K HE 12
LUBRICATING MECHANISM bRk 3 13

VF2303M-21 EXCLUSIVE PARTS(1)

YTEFIEREBR(1)14

VF2303M-21 EXCLUSIVE PARTS(2)

HTEFILEREBM(2)15

THREAD STAND RIA 16
SUPPORTING BOARD S iR 17
WARNING LABEL sES AL 18
LIST of MAIN SPARE PARTS FESBRY R 19

INDEX

] 20




VF2300M



MISCELLANEOUS COVER(1)
o

FIN—BFF%(1)

1

RefNo Parts No. Description m A Amt. Req
1 3210002 Top Cover NabaPAeas 1
2 110045 Screw(M4-0.7 X 12) bxy 15
3 3100027 Top Cover Gasket EANR=—RyF> 1
4 0068011 Oil Sight Window F1IVERR 1
5 0020759 Top Cover Seal Plug B aVAGET 1
6
7 3204040 Head Cover ~w RAN— 1
8 3100019 Head Cover Gasket ~y RANR=RyF> 1
9 0093864 Head Cover Seal Plug B 1

10

11 3040039 Bed Rear Cover Ry REgEHIIN— 1
12 0095108 Bed Rear Cover Gasket Ny RigHIN—RyFY 1
13 3204043 Side Cover R 7/~ 1
14 170001 Screw(M5-0.8 x 8) 1Exy 1
15 300100 Conical Spring Washer mNxTy v 2
16 180005 Screw(M5-0.8 x 8) = 1
17 160000 Screw(M3-05 x 3) =3 1
18 0032604 Rubber Cushion{Large) v TAK) 1
19 3200033 Rubber Cushion(Small) v aryITL(N 2
20 0094201 Cover Latch Spring AR—=Z v FNRE 1
21 110012 Screw(M4-0.7 X 5) IERY 1
22 110013 Screw(M4-0.7 X 8) Exy 1
23

24 190078 Screw(M4-0.7 X 5) KRBTy 1
25 000015 Nut Fv 1
26 110016 Screw(M4-0.7 X 15) kxR 1
27 330000 Seal Plug B 1
28

29 009970 Screw(M6-1 X 20) xRy 6
30 340016 Machine Frame Supporting Bar Ry REXIHE 4
31 4109406 Model Plate(See the below) BHIR(TEZR) 1
32 000726 Rivet 1EX gk 5
33 3200007 Oil Reservoir Gasket DA A 1
34 3200245 Oil Reservoir Mz 1
35 0020137 Drain Hole Seal HIREFRI Ny FY 1
36 005075 Screw(3/8-24 X 8) HiRERY 1
37 2049401 Serial Number Plate BEIL—F 1

() TR 2 S OB IZEA (7 — VRIE A )2 BRI ¥ T v,

Note : Order for Model Plate must be accompanied by model designation(including symbols of gauge).

VF2300M



VF2300M



MISCELLANEOUS COVER(2)

AN—E%(2)

2

RefNo Parts No. Description m A Amt. Req
1 3210005 Cloth Plate(Large) RHNR— 1
2 009749 Screw(M4-0.7 X 16) Exy 3
3 009747 Screw(M4-0.7 X 10) Exy 1
4-1 3200018 Looper Thread Take-up Cover(32,40,48,56) A LH/X— 1
4-2 3200035 LooperThreadTake-upCover(64) HLHIN— 1
5 006004 Screw(11/64-40 X 9.7) Exy 1
6 000010 Conical Spring Washer MRz w3y 1
7 3200019 Take-up Cover Spring NLFIR—=/IFK 1
8 110030 Screw(M3-05 X 2.6) Fxy 2
9 3204041 Cloth Plate(Small) INAIIR— 1

10 130003 Screw(M4-0.7 X 7.3) xRy 1
11 130004 Screw(M4-0.7 X 14) xRy 1
12 3100006 Seal Plug A 1
13 110013 Screw(M4-0.7 X 8) Exy 8
14 110079 Screw(M4-0.7 X 8) Exy 2
15 3200024 Bed Top Cover(Right) Ry REHIN—(R) 1
16 3200025 Bed Top Cover(Right) Gasket Ny REANR—(BNRNYF> 1
17 007610 Screw(M4-0.7 X 10) kxy 8
18 130006 Screw(M4-0.7 X 10) Exy 2
19 3200022 Bed Top Cover({Left) Ry R EANR—(E) 1
20 3200023 Bed Top Cover(Left) Gasket Ny R EANR—(E)/yF> 1
21 3200209 Feed Regulating Pushbutton Ty aiRyy 1
22 0063152 Feed Regulating Pushbutton Spring 7w > aR¥ > /ix 1
23 0020472 O-ring(P6) ouxvs 1
24 000425 Washer AV 1
25 0033024 Retaining Ring AbyZU2T 1
26 0065275 Seal Plug S 1
27 0093864 Seal Plug B 5
28 3100113 Needle Bar Guard HEA—FR 1
29 3200028 Bed Rear Cover(Small) Ny REgEHN—N) 1
30 3200029 Bed Rear Cover(Small) Gasket Ny REAN—(NIy 2> 1
31 3200030 Ball Bearing Housing NI 1
32 3200031 O-ring ouyy 1
33 110048 Screw{M4-0.7 X 10) jl % 3
34

35

36 3200032 Stitch Plate Support tiRe 1
37 110041 Screw(M4-0.7 X 8) Ry 2
38 000745 Knock Pin IvoEY 2
39 3200026 Bed Front Cover Ny RETAHN— 1
40 3200027 Bed Front Cover Gasket 1

Ref. No.41 to 61

Ny ReTHIR—/Cy Y

See the following page.

VF2300M



VF2300M



MISCELLANEOUS COVER(2) A N—ER(2) 2

RefNo Parts No. Description m 4 Amt. Req
41 3040040 Front Cover Hinge BB AN—EVY 1
42 110016 Screw(M4-0.7 X 15) kxy 2
43-1 3204042 Front Cover(32, 40, 48, 56) BB F H/N— 1
43-2 3204044 Front Cover(64) BIBF /N~ 1
44 170020 Screw(M4-0.7 x 8) xRy 1
45 300100 Conical Spring Washer M/XxTv v 2
46 160001 Screw(M4-0.7 X 4) Ry 1
47 180017 Screw(M4-0.7 X 6) Exy 1
48 3200033 Rubber Cushion{Small) A= VNN 2
49 3200016 Front Cover Spring BIBHF A1 /80— /X% 1
50 110012 Screw(M4-0.7 X 5) Txy 2
51 180018 Screw(M4-0.7 X 7) Nx@|TrxRy 1
52
53 3201454 Supporting Block #wehoOvy 1
54 130002 Screw(M3-0.5 X 6) xRy 2
55 3201457 Guide Spacer A1 RAR—Y 1
56 3100630 Fabric Edge Guide(Left) EHR(E) 1
57 0095367 Fabric Edge Guide Chip ERFv T 1
58 004182 Screw(3/32-56 x 2.5) Exy 1
59 3100631 Fabric Edge Guide(Right) EHRE) 1
60 000538 Washer Ty 2

N

61 - 110031 Screw(M4-0.7 X 12) xRy

VF2300M



VF2300M



MISCELLANEOUS THREAD EYELETS
=

BB R

3

Ref.No Parts No. Description m A Amt. Req
1 0024084 Thread Tension Spring Cap RAFNRF ¥ v (L) 5
2 0024083 Tension Spring Bushing HEBFF v REDIEX 5
3 0030255 Tension Spring (Needle Thread) FIAF/INR(ER) 3
4 0032952 TensionSpring(TopCover&LooperThread) — #REAF/NRETD - IL—/CR) 2
5 0090071 Thread Tension Spring Retainer RAF/INEF vy I(T) 5
6 000177 Felt Zzlb 5
7 0031111 Tension Disc HRIFFMI 10
8 290029 Tension Post KRBT 5
9 0090812 Tension Post Ferrule RAFEREBL 5

10 3100075 Tension Disc Separator HEE AR 1
11 0090856 Tension Disc Eyelet RATIRE 5
12 0090807 Thread Lead-in Guide HRATFERE 5
13 3100074 Tension Post Support RFEAFE 1
14 110013 Screw(M4-0.7 x 8) TRy 6
15 3211010 Looper Thread Eyelet W—IRE 1
16

17 3200048 Top Cover Thread Eyelet(Left) i J RIE () 1
18 3200042 Looper Thread Eyelet W—ICRE 1
19 110009 Screw(M4-0.7 X 8) TRy 6
20 0093556 Looper Thread Eyelet(Long) W—ICGRER) 1
21 0020119 Thread Eyelet Pipe(Short) RIE/ 1 T 3E) 2
22 0093528 Thread Eyelet Pipe Stay FENT X 2
23 000532 Washer Ty 2
24 004353 Screw(9/64-40 X 7) kxy 2
25 0063104 Thread Guide Plate HRERR 1
26 3200047 Top Cover Thread Eyelet(Right) #i Y RE(H) 1
27 000538 Washer Ty 2
28 000651 Guide Pin A1 REY 1
29

30 3100383 SP Device, Complete Set SPEE (fH) 1
31 3100384 SP Container SPHVY 1
32

33 3100386 Felt SP7zxzILbk 1
34 3100387 Needle Thread Eyelet #HRE 1
35 350009 Wood Screw(¢ 5.5 X 6) RRY 2
36

37 0090068 Needle Thread Guide HRET 1
38

39 3100442 Needle Thread Eyelet e 1
40 130003 Screw(M4-0.7 X 4.5) jl=87) 1
4]

42

43

44

45 3203001 Top Cover Thread Guide, C. Set Y REAGE) 1
46 3200045 Top Cover Thread Guide #i ) REA 1
47 0063074 Supplementary Thread Guide INEFERE 1
48 001818 Tension Post HRERAFE 1
49 0037108 Supplementary Tension Disc /NEEFM 2
50 0035813 Supplementary Tension Spring B U SRFEF/INR 1
51 000360 Nut vk 1

VF2300M



VF2300M



MISCELLANEOUS BUSHINGS & EYE GUARD

Tyvy1ROTAH— RBEERS

Ref.No Parts No. Description m A Amt. Req
1 3500309 Oil Seal A= 2
2 000195 Oil Wick HS 1
3 3204021 Oil Seal A= 1
4 3200059 Presser Bar Bushing BIgEsvya 1
5 0030291 Oil Seal A1 —Ib 1
6 3100100 Spreader Driving Bar Bushing HiURI—/IETya 1
7 0063055 Oil Seal AT —Ib 1
8 3200063 Spreader Driving Shaft Bushing(Left) &Y %/L—/X87 v > 2 (k) 1
9 3200064 Spreader Driving Shaft Bushing(Right) &' x/L—/S&8 7y > 2(8H) 1

10 3160136 Foot Lifter Lever Bushing Brgsr@mvya 1
11 3200068 Needle Thread Take-up Bushing(Front) #t:kig Va7 v > 2 (7l) 1
12 3100098 Needle Thread Take-up Bushing(Rear) #HRigUaEh7 v > a1 (1) 1
13 3200050 Lower Shaft Bushing(Left) T#Tva 1
14 3200067 Oil Seal A= 1
15 3200062 Looper Rocker Shaft Bushing(Left) IL—/RETRE T Y ¥ 2 () 1
16 3200052 Looper Rocker Shaft Bushing(Right) JL—/Rali&#E 7y > 2(h) 1
17 0077300 Oil Seal FLIW2—Ib 1
18 3200056 Needle Guard Driving Shaft HETEMTya 2
19 3200057 Seal Plug B 1
20 3200053 Feed Bar Driving Shaft Bushing(Left) #U#i7 v > 1 (k) 1
21 3200065 Feed Bar Driving Shaft Bushing(Right) XU &7 v ¥ a2(f) 1
22 2100034 Seal Plug B 1
23 0093303 Oil Seal A= 1
24 32000861 Looper Driving Shaft Bushing(Front)  JL—/R&7 v & 2 (7l) 1
25 3200051 Looper Driving Shaft Bushing(Rear) JL—IE Ty 2 (18) 1
26 3200055 Differential Lever Shaft Bushing EFHLN-8HTva 1
27 0093864 Seal Plug B 1
28 0065275 Seal Plug B 1
29 0095218 Seal Plug E] 1
30 3200066 Seal Plug &= 1
31 3200251 Eye Guard, Complete Set 74— R (fH) 1
32 3101200 Eye Guard Support 7 A H— REHR 1
33 009784 Screw(M6-1 x 10) kzry 1
34 3200252 Eye Guard PAH—R 1
35 004236 Screw(3/32-56 X 4.2) Wz 2
36 0060175 Eye Guard Holder FAH=RKRILY 1
37 006004 Screw(11/64-40 X 7.8) xRy 1
38 000010 Conical Spring Washer mARxTy v 1
39 000547 Washer Tvy 1
40 000334 Nut Fv bk 1

VF2300M



SD@

VF2300M



MAIN SHAFT DRIVING MECHANISM
)

RefNo Parts No. Description @ A Amt. Req
1 3200070 Pulley 7—=1) 1
2 160005 Screw(M6-1 x 8) =8 5
3 160007 Screw(M6-1 X 6) xRy 9
4
5
6 3200095 Ball Bearing(Right) IR—=ILRF VIV T(E) 1
7 3100128 Main Shaft Sprocket(Lower) RILNT—=Y(F) 1
8 3100131 Ball Bearing(Middle) R—=ILRF Y > J () 1
9 3200072 Oil Pump Driving Worm At —LI 1

10 3100129 Adapter TTTE 1
11 3200078 Ball Bearing(Left) R=IRFP YV T(E) 1
12 3200073 Lower Shaft(Right) THI(B) 1
13 3200074 Lower Shaft Joint i 1
14 3200076 Looper Thread Take-up TRAEFHL 1
15 008047 Screw(7/32-32 x 36) xRy 2
16 0093091 Ball Bearing R=IRFYT 1
17 3200080 Needle Guard Connecting Rod, C. Set(2) =4Oy REE2) 1
18 3200079 Needle Guard Connecting Rod, C.Set(1) #H2orOv REE 1) 1
19 3200082 Needle Guard Connecting Rod #HEsoOy R 1
20 110005 Screw(M3.5-06 X 12) 1Exy 2
21 3200081 Needle Guard Eccentric HEITEEY 1
22 160003 Screw(M5-0.8 X 5) Exy 2
23 3200087 Connecting Rod Pin Ay REY 1
24 3200084 Needle Guard Driving Shaft Arm #HZ b 1
25 005650 Screw(M5b-0.8 X 14} Exry 1
26 160000 Screw(M3-05 X 3) Exy 2
27 3200077 Counterweight NSVAT A+ 1
28 110036 Screw(M3-05 X 6.5) Fxy 2
29 3200075 Lower Crankshaft TH#Mo ST 1
30 310035 Oil Wick pirY 1
31 160001 Screw(M4-0.7 X 4) ERY 2
32 0020159 Ball Bearing R=IRFPYVT 1
33 0068202 Retaining Ring Aby Uy 1
34 3200085 Spacer ANR— 1
35 3200086 Collar(8 x 13 x 6mm) H7— 1
36 3211071 Needle Guard Driving Shaft gr2oa 1
37-1 0093669 Needle Guard(Rear)(32, 40, 48, 56, 64) #37 (1%) 1
37-2 0093659 Needle Guard(Rear)(Extra) 2T (12) (FPEm) 1
38 110083 Screw(M3.5-0.6 X 4.5) =87 1
39 3200093 Supporting Plate Stay(Lower) ALKRERMGRZT(T) 1
40 110048 Screw(M4-0.7 X 10) kExy 2

Ref. No. 41 to 59

See the following Page.

VF2300M



VF2300M



MAIN SHAFT DRIVING MECHANISM
Ly

T s

5

Ref.No Parts No. Description m 4 Amt. Req
41 3200092 Supporting Plate Stay(Upper) A LHRERGIRZT(L) 1
42 110009 Screw(M4-0.7 X 8) IERY 1
43 3200091 Supporting Plate 71 LSREE AR 1
44 130002 Screw(M3-0.5 X 6) kxy 2
45
46 0093515 Thread Take-up Eyelet A LKE 2
47 000014 Washer Ty 2
48 220003 Screw(1/8-44 X 3.8) Ry 2
49 3200042 Looper Thread Eyelet J—IGkRE 1
50 001818 Tension Post REAFE 1
51 0037108 Supplementary Tension Disc NFRFM 2
52 0035813 Supplementary Tension Spring SRR S 1
53 000360 Adjusting Nut HEF Y S 1
54 0063197 Cast-off Plate Bracket RENE 1
55 001223 Screw(9/64-40 X 7.5) ERY 1
56 3200094 Cast-off Plate HREA 1
57 000532 Washer Ty 1
58 004106 Screw(9/64-40 X 6.5) xRy 1
59 160030 Screw(M3.5-0.6 X 3) IExRY 2

VF2300M



VF2300M



UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM
e

TER O REUEE O

Ref.No Parts No. Description M & Amt. Req
1 3204066 Handwheel I\ RIRA—JL 1
2 160005 Screw(M6-1 x 8) Ry 1
3 160007 Screw(M6-1 X 6) =87 11
4 000989 Handwheel Mark NV RIRA =)L~ 1
5 3100131 Ball Bearing N=IRFUT 2
6 3100129 Handwheel Adapter FTTE 1
7 0095214 Timing Belt FAZIR)L N 1
8 3100281 Upper Shaft Sprocket(Upper) NIV T—=U(E) 1
9 3100275 Upper Shaft(Right) LE(H) 1

10 3100283 Upper Shaft Joint iR 1
11 3211083 Counterweight(Small) NSV RT A MN 1
12 110009 Screw(M4-0.7 X 8) xRy 2
13 3100284 Upper Crankshaft t#os>vo 1
14

15

16

17

18 0060057 Retaining Ring IE X 1
19 0093154 Ball Bearing R=IRFUVT 2
20 000926 Rubber Seat TLEE 1
21 160004 Screw(M6-1 X 4.8) Fxy 2
22

23 0095170 Connecting Rod frigyny R 1
24 005071 Screw(11/64-32 X 14) IR 2
25 001174 Screw(9/64-40 x 10.3) jl=S7) 2
26 3211063 Guide Fork RLIEX 1
27 004312 Screw(1/8-44 X 7.9) Ry 2.
28 3100285 Driving Lever i i 1
29 120013 Screw(M6-1 X 15) Yy 1
30 120015 Screw(M5-0.8 x 10) Ry 1
31 000555 Washer AR 1
32 3100286 Spacer ANR—1Y 1
33 3100287 Driving Shaft BhHig Y ah 1
34 3100078 Bracket HRRUA 1
35 000600 Spring Washer ATV TTwo+v 1
36 005650 Screw(M5-0.8 X 14) bxy 1
37 0063096 Needle Thread Take-up HRBRYRE 1
38 3200049 Top Cover Thread Take-up Bl Rl 1
39 110004 Screw(M35-0.6 X 8) xRy 2
40 3103009 Needle Thread Take-up, C. Set gAY B (HE) 1

VF2300M



|Te}
m

\
/
N
\
N 6 -
.
A)
©
i

VF2300M



NEEDLE BAR MECHANISM
)

SR

RefNo Parts No. Description m A& Amt. Req
1 0063044 Needle Bar Thread Eyelet #tERE 1
2 004358 Screw(9/64-40 x 5.6) IERY 1
3 3200170 Needle Bar & Needle Bar Bushing, C. Set #H& - #H&7 v 3 2 (1) 1
4
5 3211028 Needle Bar Bracket g+ 1
6 110035 Screw(M4-0.7 X 10) Exy 1
7-1 0093356 Needle Clamp(48) gk X 1
7-2 0093357 Needle Clamp(56) gH1kE X 1
7-3 0093358 Needle Clamp(64) gk X 1
8 ———— Needle(UY x 128 GAS) & 3
9 001900 Screw(1/8-44 X 2.4) =% 4

10 0093365 Top Cover Thread Eyelet YU sRE 1
11

12

13-1 3108133 Stitch Plate(48M) #HiR 1
13-2 3108134 Stitch Plate(56M) #HR 1
13-3 3108135 Stitch Plate(64M) #HiR 1
14 009142 Screw(9/64-40 X 4.8) =87 2
15 3100361 Counterweight, Complete Set INZ YA oA MEE) 1
16 3200101 Counterweight VANV Sk A (i 1
17 120015 Screw(M5-0.8 x 10) kxy ]
18 0093214 Connecting Rod Ring grEQy kU o 1
19 3100362 Connecting Rod, Complete Set #HEOy REE) 1
20 3100290 Connecting Rod gEQY R 1
21 0093212 Roller Bearing ——RIRFVVT 1
22

23 000321 Oil Wick SHS 1
24 3100363 Connecting Rod Pin #HEQy REY 1
25 3100296 Needle Bar Guide, C. Set FHEZERN(HE) 1
26 0093186 Slide Block HEZENEN 1
27 0093179 Needle Bar Guide HEEN 1
28 110010 Screw(M4-0.7 X 16) Exy 2
29 3200120 HR Device, Complete Set HR 518 (#8) 1
30 3200121 HR Cup HRAv 7 1
31 3200122 HR Cup Lid HRAY 7& 1
32 0093864 Seal Plug i 1
33 310036 HR Felt HRZ )bk 1
34 0093663 HR Felt Guard Tz hAH—R 1
35 006219 Screw(M4-0.7 X 14} = 2
36 0036175 Thread Retainer Disc Plate INRFIR 1
37 0032425 Needle Thread Retainer Disc WNERFM 1
38 0032426 Needle Thread Retainer Spring INRFIRER 1
39 001093 Screw(1/8-44 X 2.2) Fxy 1
40 260000 Screw(b/16-24 X 15.88) IERY 2
41-1 0093351 Needle Clamp(32)(Extra) g1 A (REEERER) 1
41-2 0093352 Needle Clamp(40)(Extra) g1 X (RREEBR) 1
41-3 0093353 Needle Clamp(48) (Extra) g 1E X (RrE k) 1
42-1 3108130 Stitch Plate(32M)(Extra) SR (RrEERSR) 1
42-2 3108131 Stitch Plate (40M)(Extra) R (RESRSR) 1
42-3 3108132 Stitch Plate (48M)(Extra) #HR(EREMR) 1

VF2300M



m

M P
™ 4N

N .
‘ AY
" [82) y . \
LA . .
’ N / A)
’ M - ’ »
, N D K el
; \ / R
4 A ¢ .
, . ) N
— W
’ Y R4 )
4 \ o™ AR -4 \
’ \ ["RY _.\. \
’ \ \ a
4 .
’ AY
g Ay

By

VF2300M



PRESSER FOOT MECHANISM
C

HIE

8

RefNo Parts No. Description m A Amt. Req
1 0093500 Presser Spring Regulator BIRmRY 1
2
3 000445 Lock Nut Avo7Fwvhk 1
4 3200132 Presser Bar Spring(Outer) WIE/INR(K) 1
5 0063087 Presser Bar Connecting Bracket HIEE¥ 1
6 004440 Screw(11/64-40 x 83) Exy 1
7 3211007 Presser Bar Guide BIBRERN 1
8 004441 Screw(11/64-40 X 16) jl=87) 2
9 0093485 Presser Bar Spring(Inner) BT E/NR ) 1

10 3100110 Presser Bar HIE 1
11 0093611 Oil Protector Ring y:: R R A7 1
12 3211086 Collar(9 X 15 X 7mm) No— 1
13 001459 Screw(9/64-40 X 3) jl=$7) 2
14 3100112 Finger Guard TaVHA-R 1
15 110002 Screw(M3-0.5 x 5) xRy 1
16-1 3507050 Presser Foot, C. Set(48) I () 1
16-2 3507052 Presser Foot, C. Set(56) I (HE) 1
16-3 3507054 Presser Foot, C. Set(64) 1T (18) 1
17 110004 Screw(M3.5-06 x 8) xRy 1
18 110084 Screw(M3.5-05 x 4.2) Exy 1
19 000327 Lock Nut Avo7+wvhk 1
20 260006 Adjusting Screw(1/8-44 X 9.5) EERY 1
21-1 3507000 Presser Foot, C. Set(32){Extra) BT (REEERm) 1
21-2 3507002 Presser Foot, C. Set(40)(Extra) BT () (KRR ) 1
22 0093487 Lifter Link mUY>Y 1
23 006038 Screw(3/16-32 X 2.2) bxy 2
24 0063083 Lifter Link Lever RUYYILI— 1
25 000690 Fastener Pin EXEY 1
26 0063084 Lifter Spring BIHET/NR 1
27 3211008 Collar{8 x 16 x 8mm) HT— 2
28 008604 Screw(11/64-40 x 5.5) xry 4
29 0083479 Lifter Shaft BIHTE# 1
30

31 3100294 Intermediate Lever BIHBTHLI/IN— 1
32 120017 Screw(M5-0.8 X 15) kxy 1
33 0077179 Retaining Ring IEXEg 2
34 0093509 Connecting Pin EgEy 2
35 0093507 Connecting Plate EHiER 1
36 3211111 Lifter Lever(Small) BLZT LIK— (N 1
37 004591 Screw(15/64-28 x 9.5) kxy 1
38 0093496 Lifter Lever BIHTL/IN— 1
39 3101216 Lifter Lever Stop BIHBTILIN—A YT 1
40 004358 Screw(9/64-40 X 5.6) xR 2

Ref. No. 41 to 51

See the following Page.

VF2300M



m

VF2300M



PRESSER FOOT MECHANISM

RIS

8

RefNo Parts No. Description m A Amt. Req
41 0090801 Tension Release Lever RAE A B 1
42 005542 Screw(11/64-40 X 14.5) Exy 1
43 0093545 Tension Release Shaft FRIE A 1
44 0090824 Swing-proof Spring BiR/ % 1
45 3107303 Presser Foot Spring(Left) INBTNR(E) 1
46 3107304 Presser Foot Spring(Right) INBI/NR(AB) 1
47 3107306 Presser Foot Hinge Pin HreyItty 1
48 130016 Screw(M2.5-045 X 6) kxy 4
49 3160168 Lifter Spring BIHT /X 1
50 3500305 Cap *ywv /S 1
51 340014 Roll Pin(3 X 12mm) A—JLE>

VF2300M



24

25

. VF2300M



SPREADER MECHANISM

B RIL—/\EERE

9

RefNo Parts No. Description m A Amt. Req
1 3100302 Connecting Rod, Complete Set JL—/80y R(#8) 1
2 3100300 Eccentric L—RTFEY 1
3 160003 Screw(M5-0.8 X b) Exy 2
4 0077322 Roller Bearing Z—RILRFUVT 1
5 3100301 Connecting Rod Jb—/ay R 1
6 0094566 Retaining Ring IE X 1
7 110009 Screw(M4-0.7 x 8) bxry 1
8 300006 Washer A BA 1
9 3211082 Adjusting Lever Pin FEEL N> 1

10 000528 Washer A 1
11 100003 Nut(M6-1.0) vk 1
12 3211057 Collar(12 x 20 x 8mm) No— 1
13 009604 Screw(11/64-40 X 5b) kxy 2
14 3100303 Adjusting Lever el N— 1
15 120013 Screw(M6-1 X 15) =87 1
16 3100304 Driving Shaft JU— X 1
17 3100305 Rocking Arm JL—IGRY B 1
18 160007 Screw(M6-1 X 6) IERY 2
19 0063051 Rocking Pin =RV EY 1
20 0063053 Spreader Bar JL—IEE 1
21 0063056 Bushing Ring Tvvalvs 1
22 3211085 Collar(10 X 18 x 7mm) HS5— 1
23 009526 Screw(9/64-40 x 4.4) By 2
24 3100307 Spreader Holder U RIL—IE 1
25 3509320 Spreader B RIL—X 1
26 110031 Screw(M4-0.7 X 12) TRy 2

VF2300M



10

22—8

VF2300M



LOOPER DRIVING MECHANISM
]

JL—I\BEHE

m

10

Ref.No Parts No. Description Amt. Req
1 3200150 L.ooperRocker Connecting Rod, C.Set(2) JL—/EigR Y R(#E2) 1
2 3200149 LooperRocker Connecting Rod,C.Set(1) JL—ISEIOY RERT) 1
3 3200152 Looper Rocker Connecting Rod -/ FIRAY R 1
4 120001 Screw(M4-0.7 X 14) xRy 5
5 3200151 Looper Rocker Eccentric JI—FIEI XY 1
6 160003 Screw(M5-0.8 x 5) j = 2
7 3200159 Connecting Rod Pin —JtE#®RAY REY 1
8 300000 Washer AR 1
9 100002 Nut Fwvhk 1
10 3200154 Looper Rocker Lever JL—I BB 1
11 005650 Screw(M5-0.8 x 14) TRy 2
12 3200155 Looper Rocker Adjusting Guide Plate JL—/ &AL Rik 1
13 110007 Screw(M2.5-045 % 6) xRy 2
14 170021 Adjusting Screw(M2.5-0.45 x 10.5) EEEGES 1
15 2100267 Collar(10 X 17 X 8mm) ho>— 1
16 160001 Screw(M4-0.7 X 4) xRy 2
17 0093314 Looper Rocker Shaft JU—/CET 1
18 3200157 Looper Rocker Arm JL—IRY B 1
19 0093319 Looper Slide Block JL—/HT#E 1
20
21 3200160 Looper Slide Block Pin NL—/KEIERE > 1
22 160009 Screw(M5-0.8 X 5) Exy 1
23 3200161 Looper Connecting Rod, C. Set JL—ROw R(fA) 1
24 0032784 Link Pin(Short) =Y I (5E) 1
25 009604 Screw(11/64-40 X 5.5) Ry 1
26 0032785 Looper Driving Lever Link W—=nRU>y 1
27 001457 Screw(11/64-40 x 3.3) Ry 1
28 0032786 Link Pin{Long) W—1RU VIV (R) 1
29 3200162 Looper Driving Lever JL— e 1
30 160007 Screw(M6-1 X 6) JI =37 2
31 3211036 Collar ho— 1
32 0093300 Looper Driving Shaft JU—J &l 1
33 3200164 Looper Holder L—IRE 1
34 000669 Washer Tyy 1
35 0094480 Looper JL—IX 1
36 110057 Screw(M4-0.7 X 7) Ry 1
37 0095723 Needle Guard(Front) #5247 (70) 1
38 004236 Screw(3/32-56 X 4.2) . kxy 1
39 009934 Screw(M5-0.8 X 16) ExY 1

VF2300M



VF2300M



FEED DRIVING CONTROL MECHANISM

HX U SRS

11

RefNo Parts No. Description m A Amt. Req
1 3200181 Feed Bar Driving Shaft EUE 1
2 3200183 Main Feed Bar Lever #EY LI~ 1
3 120006 Screw(M6-1 X 12) =3 3
4 3200184 Differential Rocker, Complete Set A% Y i (48) 1
5 3200185 Differential Rocker HX Y B 1
6 3200186 Differential Regulating Slider ATZAY 1
7 3200187 Differential Regulating Slider Cap AZA1TE 1
8 110033 Screw{M3-0.5 X 6) Exy 2
9 2100161 Collar(10 X 19 X 9mm) hZ— 1

10 110020 Screw(M3.5-0.6 X 6) bRy 2
11 3200205 Differential Lever{Inner), C. Set =5 L /\—(F) () 1
12 2100252 Slider Link RZATIYY 1
13 0068202 Retaining Ring Ay ZFUvyo 1
14 2100253 Slider Link Pin ATy 1
15 3200206 Differential Lever(Inner) ZH L /X—(F) 1
16 3200189 Feed Bar, Complete Set BI%E Y & (%) 1
17 3200190 Main Feed Bar BxEUAE 1
18 3200191 Differential Feed Bar BixEUE 1
19 140018 Screw(Mb-0.5 X 6) Exy 1
20 300000 Washer Ty 2
21 3200194 Connection Bushing YUY Ty 1
22 2100243 Differential Feed Bar Connection BIEV UV 1
23 140017 Screw(M5-0.5 X 6) Exy 1
24 2100248 Main Feed Bar Connection BEIUVY 1
25 3200192 Connection Bushing BRIV I Tyva 1
26 3200215 Retaining Ring Ahy T 1
27 2100267 Collar(10 x 17 X 8mm) ho— 1
28 160001 Screw(M4-0.7 X 4) bL=xy 2
29 000690 Roll Pin A—=JLE> 1
30 3200216 Differential Lever Spring ZEL/N—% 1
31 0020538 O-ring(P7) ovuvy 1
32 3200207 Differential Lever Shaft =L /N8 1
33 0095132 Differential Lever(Left) =5 L /\—(fK) 1
34 110009 Screw(M4-0.7 X 8) Ry 1
35 ‘

36 3200213 Differential Feed Graduation U BEER 1
37 110045 Screw(M4-0.7 X 12) Exy 2
38 310072 Felt )bk 1
39 000210 Adjusting Nut REF v b 1
40 005511 Adjusting Screw(1/4-40%11,11/64-40x4) FEIR Y 1
41 0020350 Differential Lever Stop ZHL/IN—X kvt 2
42 000669 Washer A o 2
43 000600 Spring Washer ATV TTyvoy 2
44 005049 Screw(M5-0.8 x 8) = 2
45 310071 Oil Wick HS 1

VF2300M



VF2300M



FEED DRIVING MECHANISM
e

=Y

12

Ref.No Parts No. Description m & Amt. Req
1 3200199 Feed Bar Guide(lLeft) EUEHARE) 1
2 110080 Screw(M4-0.7 x 8) jl= ) 2
3 3211073 Feed Bar Guide(Right) EUBHAARE) 1
4 160007 Screw(M6-1 X 8) =87 3
5 0033141 Feed Adjusting Pin IFtErEY 1
6 0093389 Feed Bar Block(Rear) Ak 1
7 3211074 Feed Bar Guide(Rear) EYBTA R(R) 1
8 0060076 Retaining Ring AbwIFVvo 1
9 0060075 Feed Bar Block(Front) £ 5 (71) 1

10 2110527 Roller Bearing Z—RIRFYT 1
11 3204065 Feed Dog Regulator, C. Set bR ik 1
12 160003 Screw(M5-0.8 x 5) xry 3
13 3204059 Driving Connecting Rod Mechanism,C.Set 3V O N##5() 1
14 3200182 Feed Bar Driving Shaft Lever =\ 1
15 120006 Screw(M6-1 X 12) Ry 1
16 2100173 Connecting Rod Pin ®EUOy REY 1
17 3204060 Feed Dog Regulator, C. Set *® ) eSS (1) 1
18 3204061 Driving Connecting Rod, C. Set U Ay RER) 1
19 3204064 Feed Dog Eccentric EUIFEY 1
20 2100278 Roller Bearing Z—RILRFZYVT 1
21 3200196 Feed Dog Driving Connecting Rod EUOw R 1
22 160016 Screw(M4-0.7 X 4.5) IExY 1
23 3204063 Eccentric Link IFxEvUvy 1
24 3204062 Feed Dog Regulating Eccentric EURHIXEY 1
25 180002 Screw(M3-0.5 X 4) xRy 2
26 2100289 Feed Dog Regulating Plate Spring EBUBM 7L —hRX 1
27 0023473 Feed Dog Regulating Plate EUSRE L — 1
28 2100279 Feed Dog Regulating Gear KYUREHET 1
29 180003 Screw(M5-0.8 X 8) =87 1
30-1 3209001 Differential Feed Dog(32,40,48,56) BEY 1
30-2 3209003 Differential Feed Dog(64) By 1
30-3 3206000 Differential Feed Dog(32404856)(Extra) BV (FHEEksA) 1
31-1 3209080 Main Feed Dog(32,40,48,56) xEl 1
31-2 3209081 Main Feed Dog(64) grxy 1
31-3 3206001 Main Feed Dog(32,40,48,56)(Extra) Bx Y FFESRSR) 1
32 110039 Screw(M3.5-0.6 X 10) xry 1
33 300050 Washer Ty 1
34 110004 Screw(M3.5-0.6 x 8) Exry 1
35 3200203 Feed Bar Shield Holder(Front) EUABY—ILZI(ED) 1
36 130003 Screw(M4-0.7 X 7.3) xRy 1
37 130024 Screw(M4-0.7 X 7.3) =87 1
38 110079 Screw{M4-0.7 X 8) =) 1
39 3200211 Feed Bar Shield EUVARY—I 2
40 3200204 Feed Bar Shield Holder(Rear) EUBY—-ILEI(R) 1
41 110070 Screw{M3-0.5 X 6.3) = 1

VF2300M



VF2300M



LUBRICATING MECHANISM
e

gl L

13

RefNo Parts No. Description m A Amt. Req
1 0065453 Oil Receiver Mo m 1
2 110012 Screw(M4-0.7 X 5) xRy 5
3 000234 Nut Fv bk 1
4 310026 Oil Wick(No.4-150mm) SHS 1
5 3100350 Oil Pipe =N AC v 1
6 160001 Screw(M4-0.7 X 4) =% 1
7 310027 Oil Wick({No.4-530mm) SHS 1
8 00205651 O-ring(P5) ovxy 1
9 3100346 Qil Wick Holder HHXT 1

10

11 110036 Screw(M3-0.5 x 6.5) Xy 1
12 3100060 Oil Filter Cap FALNTANIFv v TS 1
13 110045 Screw(M4-0.7 x 12) TRy 3
14 3100061 O-ring(P42) ovyvy 1
15 3100345 Oil Filter FALINT 1LY 1
16 3100329 Oil Filter Connector FAAINT 1 LT HBF 1
17 3200237 Felt Zxz)Lb 1
18 3200236 Suction Pipe WAL T 1
19 0093617 Suction Pipe Bushing BANRAL T Twa 1
20 3200238 Oil Tube(3 X 5 X 500mm) FALIWIRAT 1
21

22 3100353 Oil Pipe Unit ¥l 7(#8) 1
23 0031831 Oil Tube Clamp E 6
24 3200234 Oil Tube(Long), Complete Set /S Z(R)(+) 1
25 3100372 Oil Tube(4 X 6 X 397mm) FAAIIRALT 1
26 0063217 Qil Filter Screen Clamp EEREET 1
27 0063216 Oil Filter Screen ppletic] 1
28 0037668 Oil Tube Joint, Two Way WOERE 1
29 3200233 Oil Tube(4 X 6 X 175mm) dALIWIRALT 1
30 0037669 Oil Tube Joint, One Way FOERE 3
31 004124 Fitting Stud(Short) BWFARIL S (3T) 4
32 000567 Seal A A= 1
33 3200235 Oil Tube(Short), Complete Set B3/ 81 7 (5E) (48) 1
34 3200232 QOil Tube(4 X 6 X 45mm) AALIWIRAL T 1
35 3100328 Qil Pump, Complete Set Ry 7 (#8) 1
36 0030711 Oil Pump Driving Worm Gear TA—ALFT 1
37 160001 Screw(M4-0.7 x 4) Ry 2
38 120013 Screw(M6-1 X 15) xRy 2
39 0090918 Suction Pipe BAIRAT 1
40 000419 Nut JXJVIEXF v 1
41 3100349 Oil Nozzle for Worm Gear b N A 1
42 3200231 Dustproof Plate B EEMR 1
43 0020533 Oil Sight Gauge FANTF—S ]

VF2300M



14

VF2303M-21(1)

Type R

Type Q

VF2300M



VF2303M-21 EXCLUSIVE PARTS(1)

T7EFTIERERM)

14

Ref.No Parts No. Description m A Amt. Req
1-1 0093241 Folder(for Type P) ER(P) 1
1-2 0093242 Folder(for Type Q) EHQ) 1
1-3 0093243 Folder(for Type R} EHR) 1
2 0091736 Folder Clamp EFRDA A 1
3 009932 Screw(11/64-40 X 4) =) 2
4 005554 Screw(7/32-32 X 6.5) kxR 1
5 0094245 Folder Support EHEAE 1
6 0094246 Folder Support Fixing Plate EEIRGEEER 1
7 140019 Screw(M5-0.8 X 14) ERY 2
8 3210030 Front Cover il EsaVAN 1
9 3210031 Front Cover{Small) BIEF H/8—(N) 1

10 110013 Screw(M4-0.7 x 8) Exy 4
11-1 3201007 Fabric Slide Plate HwEYVIR 1
11-2 3204047 Fabric Slide Plate(Extra) 18 U IR (RHESRR) 1
12 000426 Washer AR 1
13 110105 Screw(M5-0.8 x 12) =87 1
14 3201005 Dustproof Cover B5EEA /N~ 1
15 110104 Screw(M4-0.7 x 8) Ry 2
16 3201001 Looper Thread Take-up Cover HIHIN— 1
17 3210003 Cloth Plate(Small) INFIIR— 1
18 3040038 Side Cover R+ /8- 1
19 0032604 Rubber Cushion(Large) A E VAV 1
20 3200012 Cover Latch Spring ANR—=FyFINR 1
21 180018 Screwed Pin(M4-0.7 X 7) Erxy 1
22 3200013 Side Cover Holder e A 1
23 3100071 Eyelet Cover REHIN— 1

VF2300M



\

VF2300M



VF2303M-21 EXCLUSIVE PARTS(2)

Y7 ETIVEREMM(2)

15

Ref.No Parts No. Description m A Amt. Req
1-1 3207155 Presser Foot, C. Set(48) T (#) 1
1-2 3207156 Presser Foot, C. Set(56) I (HR) 1
1-3 3207157 Presser Foot, C. Set(64) T (H8) 1
2 001186 Screw(9/64-40 X 7.8) Exy 1
3 0091725 Presser Foot Spring INBINR 1
4 005133 Screw(1/8-44 X 4.5) =) 1
5 000220 Lock Nut Ovo+wvhk 1
6 003300 Adjusting Screw(1/8-44 X 15) HEIRY 1
7 0091696 Presser Foot Hinge Pin HrevyEy 1
8 3207160 Tape Guide F—=7HAR 1
9 001230 Screw(3/32-56 x 3.8) jl2=$7 1

10-1 3208105 Stitch Plate(48M-21) £k 1
10-2 3208108 Stitch Plate(56M-21) &k 1
10-3 3208109 Stitch Plate(64M-21) #HiR 1
11 3209064 Main Feed Dog #ixl 1
12 3209065 Differential Feed Dog gk 1
13-1 0093352 Needle Clamp{40) gHIEX 1
13-2 0093351 Needle Clamp(32)(Extra) #11k X (RoESm) 1
13-3 0093353 Needle Clamp(48)(Extra) #HiE X (FHESRS) 1
14 001900 Screw(1/8-44 x 2.4) Exy 3
15-1 3207151 Presser Foot, C. Set{40) IR T (4H) 1
15-2 3207150 Presser Foot, C. Set(32) (Extra) I (4E) (FoxERm) 1
15-3 3207152 Presser Foot, C. Set(48)(Extra) (4 (RHEEm) 1
16-1 3208103 Stitch Plate(40M-21) #HiR 1
16-2 3208102 Stitch Plate(32M-21)(Extra) R (S EERm) 1
16-3 3208104 Stitch Plate(48M-21) (Extra) IR (FPESRMR) 1

VF2300M



16

21

28 \F2303-

VF2300M



THREAD STAND

<t

N

L
A

16

RefNo Parts No. Description m & Amt. Req
1 9620696 Thread Stand, C. Set(6 Spools Type) RiI& (#H)(64RHE) 1
2 9620631 Column Cap A5 LFv v/ 1
3 9620670 Column Pipe(Upper) a5 LA F(Lk) 1
4 9620689 Thread Guide Holder(Large) A4 RRILY(K) 1
5 911002 Screw(M4-0.7 x 20) xy 1
6 911001 Screw(M4-0.7 X 12) Exy 3
7 910001 Nut Fv bk 4
8 9620673 Column Pipe Connector IAZ LA THRF 1
9 911006 Screw(M5-0.8 X 13) Exy 2

10 910000 Nut Fw b 8
11 9620675 Column Pipe(Lower) A LI 7(T) 1
12 930052 Washer A 1
13 930053 Spring Washer ATV T Ty 1
14 910003 Nut(M16-1.5) Fvhk 1
15

16 9620703 Thread Hanger(3 Spools Type) ALy RINYHBERKE) 4
17 9620700 Thread Eyelet FA1Lwhk . 6
18 9620688 Thread Hanger Holder ALy RNV HiES 4
19 911060 Screw(M6-1 X 15) kxy 4
20 9620691 Thread Guide Arm H1RF7—L 1
21 9620690 Thread Guide Holder(Small) HA RFRILF (N 1
22 9620666 Thread Guide(6 Spools Type) ALy RAA R(BELRAE) 1
23 9620678 Spool Cushion ART7—=WNovay 6
24 9620679 Spool Pin A 7—JLE 6
25 9620680 Spool Mat AT7—IRv bk 6
26 9620681 Spool Seat Disc Zom 6
27 930055 Spring Washer ATV T Ty 6
28 9620750 Knitted Tape Stand, C. Set AYVPRF—TREI VR 1
29 9620751 Tape Pin T—T7XHE 1
30 9620752 Tape Disc TR 1
31 000433 Washer vy 1
32 9620753 Tape Disc Block T—725iR7Ov Y 1
33 911062 Screw(M4-0.7 X 15) xRy 4
34 910001 Nut Fvhk 4
35 9620756 Tape Stand Bar F—TRI VR 1
36 001448 Screw(15/64-28 X 55) Exy 1
37 9620757 Tape Stand F—TAZ VR 1
38 005148 Wood Screw(¢ 4.5 X 25) ARRY 3
39 9620754 Tape Guide Bar T—THA RiE 1
40 9620755 Tape Guide F—=7HAR 2

VF2300M .



17

EXTRA PARTS VF2300M
Including in accessary 20

VF2300M



SUPPORTING BOARD
O

KT

RefNo Parts No. Description m % Amt. Req
1 3211078 Supporting Board, C. Set SR (HE) 1
2 3211068 Supporting Board 21K 2
3 180020 Setting Screw(M6-1 X 15) BRETrRY 4
4 0093035 Oil Resrvoir Rubber Cushion T LEE 4
5 000070 Hanging Nut mayFvh 4
6 009861 Hanging Bolt(M8-1.25 X 95) BUMIL K 4
7 000162 Washer vy 12
8 000016 Nut Fvhk 12
9 2101451 Spacer(See the table below) AR—PH(TRER) 12

10 0020064 Supporting Board Rubber Cushion SR T LRE 4
11 0063010 SupportingBoardRubberCushion(Lower) ZUIRTABE(T) 4
12 3200242 Chain Guide AR 1
13 000541 Washer vy 2
14 110009 Screw(M4-0.7 X 8) jI=87) 2
15 3500700 Belt Cover )L s ANR— 1
16 110028 Screw(M6-1 X 46) xRy 2
17 3000010 Looper Threading Bar JL—IREY 2
18 3107311 Fabric Guide(Long) HHA RR) 1
19 110027 Screw(M2.5-045 X 3.5) ExY 1
20 3201455 Fabric Guide Support T RETR 1
21 3400252 Fabric Guide(Left) TwHA RE) 1
22 3400253 Fabric Guide(Right) wHA R(E) 1
23 110036 Screw(M3-0.5 X 6.5} Exy 2
24 3201456 Supplementary Front Cover #Eh A IN— 1
25 110105 Screw(M5-0.8 x 12) TRy 2
26 000426 Washer AR 2
27 110013 Screw(M4-0.7 x 8) =7 2

Note : Number of Spacer(2101451) to be used.
() A_X—3(210145 1) A RS

Thickness of Table Number of Spacer
T—TILDES AR—HDERK
for 40 mm 3pcs. X 4=12pcs.

for 45 mm 2pcs. X 4= 8pcs.

for 50 mm 1pc. X 4=4pcs.

VF2300M



18

WARNING LABEL Z&5 X)L
LABEL Parts No. Description
NIL iy HE

> 390220 |SAFETY INSTRUCTON LABEL

)

M

SEEE

BE] C07/ - ERIALER |

AADANGER

ERAM yTF o4,
5P THRRITSC L,

DANGER : WARNING OF ELECTRIC SHOCK BY

To open this cover, HIGHVOLTAGE
turn off power 390144
supply and wait et N
more than 5 minutes %ﬁ%}b
before opening.
“Be sure to connect earth line”.
390145
F—ASNIL
ROTATING-DIRECTION
SYMBOL : CHECK CORRECT ROTATING
390146 DIRECTION
BERARERTR >N
EYE GUARD : TAKE CARE NOT CAUSE INJURY
TOEYES
390147 | BELT COVER: DO NOT INSERT FINGERS
rAEE
CAUTION HREESAIL
GAUTION FOR HGH TEMPERATURE :
DO NOT TOUCH STEPPING MOTOR AND
390148 | SOLENOID

Eote Il




LIST of MAIN SPARE PARTS
(EE&mY A K)



19

* SO EHHT PINIE O XK YRR ( QRILHEE NE G A2 AfOH) ()
"BIJX9 918 X M SHed 9UJ, 'paonpoid SSBW 10U 1. (H) UM S[OPOUL 9], : 90N

i " u i " o " u 60180¢E {61406 8GEE600 LZ-NYI L-INEQECIN
u " # u " 7 17 1 801802¢ 9GLL0ce LGEE600 LSO L-INCOECIA
7 1 7 H ] i u 4 G0180¢E GGli0ce 96EE600 LC-INBE L-INEDESA
i i i 7, “ 7 # 7 MP01802C | ¥ cGL/0CE | K EGEEBO0 [ () CIPSEN )
L Z-NBY [-INEQEZIN
7, 1 b “ " ] # ] £0180¢E (AR VAQIAY ¢GEEBA0 LE—NOF L-INEQECIA
08v 600 ¢e000sE L00L0CE £00012¢e 6000128 0E00LCE #9060¢¢E GO060CE | MHT0180CE | X0GL/0CE | ¥ LGEEB00 | (F) LE-NCEL-NE0ETIA
" " G£000ce i " 2748140149 180602E £00602¢E GE180LE ?G0L0GE 862600 NS [-NODECAA
" ) 1 i " " o o ¥E€1801¢ ¢G0/0GE £GEE6Q0 9SG [-INOOEZAA
" 1 i “ i " 7 H £E1801E " 9GEEBOD W8I L -INOOEZIA
X2E1801E | M0GD/0GE | R ECELE00 | (F) (GIPESN &)
# 1 i i I 1 " i WSH L—INOOSZIA
1 1 7 u i i 1 o M 1E1801E | H200L0GE | ¥IGELE00 | () NOP [-WO0EZAA
08¥+600 ¢e000¢e 81000¢E LFOF0CE ¢00010¢e ¢Or0cE 08060c€E LOO60ZE | XO0EI80LE | H000L0GE | ¥ LGEEBD0 | (D) WZEL-INOQESAA
S[epo
V=l | B | —NT | =N | =Y | —vikse | (08 | (R Wit | @I | <TE PO
wioddng 48A00) ([Bws) (eg8Je7) 188D
21| dn—aye) a1e|d 814 ABA00) 8o peey | 8o peod S 100 dwe|n
J8doon) Yo1S peoJY | yio|n Bitelle) Uo4 UIBIA |B13UsIapi] yomng Jessel s|pasN SHB- UIBN

(VY n'WiREE)SIHVd 3HVdS NIVIA 40 LSIT Sseld INOQEZAN

VF2300M



20

INDEX

VF2300M Page =1
Parts No. PageNo. Ref No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
000010 2 6 001230 15 9 009604 9 13
000010 4 38 001448 16 36 009604 10 25
000014 5 47 001457 10 27 009747 2 3
000015 1 25 001459 8 13 009749 2 2
000016 17 8 001818 3 48 009784 4 33
000070 17 5 001818 5 50 009861 17 6
000162 17 7 001900 7 9 009932 14 3
000177 3 6 001900 15 14 - 009934 10 39
000195 4 2 009970 1 29
000210 11 39 003300 15 6
000220 15 5 0020064 17 10
000234 13 3 004106 5 58 0020119 3 21
000321 7 23 004124 13 31 0020137 1 35
000327 8 19 004182 2 58 0020159 5 32
000334 4 40 004236 4 35 0020350 11 41
000360 3 51 004236 10 38 0020472 2 23
000360 5 53 004312 6 27 0020533 13 43
000419 13 40 004353 3 24 0020538 11 31
000425 2 24 004358 7 2 0020551 13 8
000426 14 12 004358 8 40 0020759 1 5
000426 17 26 004440 8 6
000433 16 31 004441 8 8 0023473 12 27
000445 8 3 004591 8 37 :
000528 9 10 0024083 3 2
000532 3 23 005049 11 44 0024084 3 1
000532 5 b7 005071 6 24
000538 2 60 005075 1 36 0030255 3 3
000538 3 27 005133 15 4 0030291 4 5
000541 17 13 005148 16 38 0030711 13 36 -
000547 4 39 005511 11 40
000555 6 31 005542 8 42 0031111 3 7
000567 13 32 005554 14 4 0031831 13 23
000600 6 35 005650 5 25
000600 11 43 005650 6 36 0032425 7 37
000651 3 28 005650 10 11 0032426 7 38
000669 10 34 0032604 1T 18
000669 11 42 006004 2 5 0032604 14 19
000690 8 25 006004 4 37 0032784 10 24
000620 11 29 006038 8 23 0032785 10 26
000726 1 32 006219 7 35 0032786 10 28
000745 2 38 0032952 3 4
000926 6 20 007610 2 17
000989 6 4 0033024 2 25

008047 5 15 0033141 12 5
001093 7 39
001174 6 25 009142 7 14 0035813 3 50
001186 15 2 009526 9 23 0035813 5 b2

001223 5 b5 009604 8 28



INDEX

VF2300M Page =2
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
0036175 7 36 0090918 13 39 0093864 2 27
0093864 4 27
0037108 3 49 0091696 15 7 0093864 7 32
0037108 5 51 0091725 15 3
0037668 13 28 0091736 14 2 0094201 1 20
0037669 13 30 0094245 14 5
0093035 17 4 0094246 14 6
0060057 6 18 0093091 5 16 0094480 10 35
0060075 1 9 0093154 6 19 0094566 9 6
0060076 2 8 0093179 7 27
0060175 4 36 0093186 7 26 0095108 1 12
0093212 7 21 0095132 11 33
0063010 17 11 0093214 7 18 0095170 6 23
0063044 7 1 0093241 14 1-1 0095214 6 7
0063051 9 19 0093242 14 1-2 0095218 4 29
0063053 9 20 0093243 14 1-3 0095367 2 b7
0063055 4 7 0093300 10 32 0095723 10 37
0063056 9 21 0093303 4 23
0063074 3 47 0093314 10 17 100002 10
0063083 8 24 0093319 10 19 100003 9 11
0063084 8 26 0093351 7 41-1
0063087 8 5 0093351 15 13-2 110002 8 15
0063096 6 37 0093352 7 41-2 110004 6 39
0063104 3 25 0093352 15 13-1 110004 8 17
0063152 2 22 0093353 7 41-3 110004 12 34
0063197 5 54 0093353 15 13-3 110005 5 20
0063216 13 27 0093356 7 7-1 110007 10 13
0063217 13 26 0093357 7 7-2 110009 3 19
0093358 7 7-3 110009 5 42
0065275 2 26 0093365 7 10 110009 6 12
0065275 4 28 0093389 12 6 110009 9 7
0065453 13 1 0093479 8 29 110009 11 34
0093485 8 9 110009 17 14
0068011 1 4 0093487 8 22 110010 7 28
0068202 5 33 0093496 8 38 110012 1 21
0068202 11T 13 0093500 8 1 110012 2 50
0093507 8 35 110012 13 2
0077179 8 33 0093509 8 34 110013 1 22
0077300 4 17 0093515 5 46 110013 2 13
0077322 9 4 0093528 3 22 110013 3 14
0093545 8 43 110013 14 10
0090068 3 37 0093556 3 20 110013 17 27
0090071 3 5 0093611 8 11 110016 1 26
0020801 8 41 0093617 13 19 110016 2 42
0090807 3 12 0093659 5 37-2 110020 11T 10
0090812 3 9 0093663 7 34 110027 17 19
0090824 8 44 0093669 5 37-1 110028 17 16
0090856 3 11 0093864 1 9 110030 2 8



INDEX

VF2300M Page = 3
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
110031 2 61 300006 9 8
110031 9 26 160000 1 17 300050 12 33
110033 11 8 160000 5 26 300100 1 15
110035 7 6 160001 2 46 300100 2 45
110036 5 28 160001 5 31
110036 13 11 160001 10 16 310026 13 4
110036 17 23 160001 11 28 310027 13 7
110039 12 32 160001 13 6 310035 5 30
110041 2 37 160001 13 37 310036 7 33
110045 1 2 160003 5 22 3710071 11 45
110045 11 37 160003 9 3 310072 11 38
110045 13 13 160003 10 6
110048 2 33 160003 12 12 330000 1 27
110048 5 40 160004 6 21
110057 10 36 160005 5 2 340014 8 51
110070 12 41 160005 6 2 340016 1 30
110079 2 14 160007 5 3
110079 12 38 160007 6 3 350009 3 35
110080 12 2 160007 9 18
110083 5 38 160007 10 30 910000 16 10
110084 8 18 160007 12 4 910001 16 7
110104 14 15 160009 10 22 910001 16 34
110105 14 13 160016 12 22 9710003 16 14
110105 17 25 160030 5 59
911001 16 6
120001 10 4 170001 T 14 911002 16 5
120006 11 3 170020 2 44 911006 16 9
120006 12 15 170021 10 14 911060 16 19
120013 6 29 911062 16 33
120013 9 15 180002 12 25
120013 13 38 180003 12 29 930052 16 12
120015 6 30 180005 1T 16 930053 16 13
120015 7 17 180017 2 47 930055 16 27
120017 8 32 180018 2 51
180018 14 21 2049401 1 37
130002 2 54 180020 17 3
130002 5 44 2100034 4 22
130003 2 10 190078 1 24 2100161 11 9
130003 3 40 2100173 12 16
130003 12 36 220003 5 48 2100243 11 22
130004 2 11 2100248 11 24
130006 2 18 260000 7 40 2100252 11 12
130016 8 48 260006 8 20 2100253 11 14
130024 12 37 2100267 10 15
290029 3 8 2100267 11 27
140017 11 23 2100278 12 20
140018 11 19 300000 10 8 2100279 12 28

140019 14 7 300000 11T 20 - 2100289 12 26



INDEX

VF2300M Page = 4
Parts No. PageNo. Ref No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight{g)

3100329 13 16 3200026 2 39
2101451 17 9 3100345 13 15 3200027 2 40

3100346 13 9 3200028 2 29
2110527 12 10 3100349 13 41 3200029 2 30

3100350 13 b 3200030 2 31
3000010 17 17 3100353 13 22 3200031 2 32

3100361 7 15 3200032 2 36
3040038 14 18 3100362 7 19 3200033 1 19
3040039 1T 11 3100363 7 24 3200033 2 48
3040040 2 41 3100372 13 25 3200035 2 4-2

3100383 3 30 3200042 3 18
3100006 2 12 3100384 3 31 3200042 5 49
3100019 1 8 3100386 3 33 3200045 3 46
3100027 1 3 3100387 3 34 3200047 3 26
3100060 13 12 3100442 3 39 3200048 3 17
37100061 13 14 3100630 2 56 3200049 6 38
3100071 14 23 3100631 2 59 3200050 4 13
3100074 3 13 3200051 4 25
3100075 3 10 3101200 4 32 3200052 4 16
3100078 6 34 3101216 8 39 3200053 4 20
3100098 4 12 3200055 4 26
3100100 4 © 3103009 6 40 3200056 4 18
3100110 8 10 3200057 4 19
3100112 8 14 3107303 8 45 3200059 4 4
3100113 2 28 3107304 8 46 3200061 4 24
3100128 5 7 3107306 8 47 3200062 4 15
3100129 5 10 3107311 17 18 3200063 4 8
3100129 6 6 3200064 4 9
3100131 5 8 3108130 7 42-1 3200065 4 21
3100131 6 b 37108131 7 42-2 3200066 4 30
3100275 6 9 3108132 7 42-3 3200067 4 14
3100281 6 8 3108133 7 13-1 3200068 4 11
37100283 6 10 3108134 7 13-2 3200070 5 1
3100284 6 13 3108135 7 13-3 3200072 5 9
3100285 6 28 3200073 5 12
3100286 6 32 3160136 4 10 3200074 5 13
3100287 6 33 3160168 8 49 3200075 5 29
3100290 7 20 ’ 3200076 5 14
3100294 8 31 3200007 1 33 3200077 5 27
3100296 7 25 3200012 14 20 3200078 5 11
3100300 9 2 3200013 14 22 3200079 5 18
3100301 9 5 3200016 2 49 3200080 5 17
3100302 9 1 3200018 2  4-1 3200081 5 21
37100303 9 14 3200019 2 7 3200082 5 19
3100304 9 16 3200022 2 19 3200084 5 24
3100305 9 17 3200023 2 20 3200085 5 34
3100307 9 24 3200024 2 15 3200086 5 35
3100328 13 35 3200025 2 16 3200087 5 23



VF2300M

Parts No. PageNo. Ref.No. Weightl(g)

Parts No. PageNo. Ref.No. Weight{g)

INDEX

Parts No.

Page =5

Page No. Ref. No. Weight(g)

3200091

3200092
3200093
3200094
3200095
3200101

3200120
3200121

3200122
3200132
3200149
3200150
3200151

3200152
3200154
3200155
3200157
3200159
3200160
3200161

3200162
3200164
3200170
3200181

3200182
3200183
3200184
3200185
3200186
3200187
3200189
3200190
3200191

3200192
3200194
3200196
3200199
3200203
3200204
3200205
3200206
3200207
3200209
3200211

3200213
3200215
3200216
3200231

5

~N N NN oo o1 o1

43
41
39
56
6
16
29
30
31
4
2
1
5
3
10
12
18
7
21
23
29
33

3200232
3200233
3200234
3200235
3200236
3200237
3200238
3200242
3200245
3200251
3200252

3201001
3201005
3201007
3201454
3201455
3201456
3201457

3203001

3204021
3204040
3204041
3204042
3204043
3204044
3204047
3204059
3204060
3204061
3204062
3204063
3204064
3204065
3204066

3206000
3206001

3207150
3207151
3207152
3207155
3207156
3207157
3207160

13
13
13
13
13
13
13
17

1

4

4

14
14
14

2
17
17

2

— NN = M

N

12
12
12
12
12
12
12

12
12

15
15
15
15
15
15
15

34
29
24
33
18
17
20
12
34
31
34

16
14
11-1
53
20
24
55

45

43-1
13

43-2
11-2

3208102
3208103

3208104

3208105
3208108
3208109

3209001
3209003
3209064
3209065
3209080
3209081

3210002
3210003
3210005
3210030
3210031

3211007
3211008
3211010
3211028
3211036
3211057
3211063
3211068
3211071
3211073
3211074
3211078
3211082
3211083
3211085
3211086
3211117

3400252
3400253

3500305
3500309
3500700

3507000
3507002

15
15
15
15
15
15

12
12
15
15
12
12

—_— —_—
~NO OO ~N WO

— — —
O oOOWOo © NN G

0o

16-2
16-1
16-3
10-1
10-2
10-3

30-1
30-2
11
12
31-1
31-2

21
22

50

15

21-1



INDEX
VF2300M Page = 6

Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight{g) Parts No. PageNo. Ref.No. Weight(g)

3507050 8 16-1
3507052 8 16-2
3507054 8 16-3

3509320 9 25

4109406 1 31

9620631 16 2
9620666 16 22
9620670 16 3
9620673 - 16 8
9620675 16 11
9620678 16 23
9620679 16 24
9620680 16 25
9620681 16 26
9620688 16 18
9620689 16 4
9620690 16 21
9620691 16 20
9620696 16 1
9620700 16 17
9620703 16 16
9620750 16 28
9620751 16 29
9620752 16 30
9620753 16 32
9620754 16 39
9620755 16 40
9620756 16 35
9620757 16 37



Iyjamato

POV VEERAEH
YAMATO SEWING MACHINE MFG. CO,LTD.

P/N 9710100(P)
No. 3 Edited in 2007.3
(VHe300M) Printed in Japan 2007.3.1H®



	Contents
	目次
	[P1]   MISCELLANEOUS COVERS(1)
	[P1]   カバー関係(1)
	[P2]   MISCELLANEOUS COVERS(2)
	[P2]   カバー関係(2)
	[P3]   MISCELLANEOUS THREAD EYELETS
	[P3]   糸道関係
	[P4]   MISCELLANEOUS BUSHINGS & EYE GUARD
	[P4]   ブッシュ及びアイガード関係
	[P5]   MAIN SHAFT DRIVING MECHANISM
	[P5]   下軸機構
	[P6]   UPPER SHAFT  & NEEDLE THRAD TAKE-UP MECHANISM
	[P6]   上軸及び針糸繰リ機構
	[P7]   NEEDLE BAR MECHANISM
	[P7]   針棒機構
	[P8]   PRESSER FOOT MECHANISM
	[P8]   押エ機構
	[P9]   SPREADER MECHANISM
	[P9]   飾リ糸ルーパ機構
	[P10] LOOPER DRIVING MECHANISM
	[P10] ルーパ機構
	[P11] FEED DRIVING CONTROL MECHANISM
	[P11] 前送リ調節機構
	[P12] FEED DRIVING MECHANISM
	[P12] 送リ機構
	[P13] LUBRICATING MECHANISM
	[P13] 給油機構
	↓EXCLUSIVE PARTS/サブモデル専用部品
	[P14] VF2303M-21(1)
	[P15] VF2303M-21(2)

	[P16] THREAD STAND
	[P16] 糸立台
	[P17] SUPPORTING BOARD
	[P17] 受ケ板
	[P18] WARNING LABEL
	[P18] 警告ラベル
	[P19] LIST of MAIN SPARE PARTS
	[P19] 主要部品リスト
	[P20] INDEX
	[P20] 索引



